FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
. Agilent 90:16:50 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log pe o 5.28500000 GHz
16
dB/ £ CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2625 MHz % dB -26.00 dB
Transmit Freq Error  12.724 kHz
% ¢B Bandwidth 25.474 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 22:33:32 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ! ° 532560600 GHz
16
dB/ =2 = CF Step
Offst |7 weiz]| 5.00086600 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3918 MHz % dB -26.00 dB
Transmit Freq Error  -33.171 kHz
% ¢B Bandwidth 26,832 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain B
. Agilent 23:27:83 Jan 20, 2011 R T |Freq/ChanneI
|
Ch Freq 5.3 Ofz Trig Fres || o sonier fred
Occupied Bandwidth | |

StartFreq
5.27500008 GHz

#Res BH 300 kHz

#YBW 918 kHz

#Sweep 500 ms (1061 ps)

Ref 20 dBm #fitten 30 dB
#Peak Stop Freq
Log o i o 5.32500008 GHz
16
B/ P J CF Step
Offst [™ [ 5.00000008 MHz
21.8 Auto Man
dB

Freq Offset
Center 5.300 08 Gz Span 50 Mz || 200000000 Hz

Occ BH % Pwr

99.60 %

On

Occupied Bandwidth

Signal Track
Off

Transmit Freq Error
% ¢B Bandwidth

18.4200 MHz

-2.969 kHz
26.828 MHz*

% dB

-26.08 dB

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 90:35:39 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log P o 5.32560600 GHz
16
dB/ = = CF Step
Offst [P 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 300 kHz

#YBW 918 kHz

#Sweep 500 ms (1061 ps)

Occupied Bandwidth

18.3667 MHz
Transmit Freq Error  -57.244 kHz
% dB Banduidth 25.751 MHz*

Occ BH % Pwr
% dB

99.60 %
-26.08 dB

Signal Track
On Off]
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 90:13:25 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py > 532560600 GHz
16
dB/ i £ CF Step
Offst = ‘e[ 5.00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2298 MHz % dB -26.00 dB
Transmit Freq Error  -6.635 kHz
% ¢B Bandwidth 26.223 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
- Agilent 22:30:48  Jan 26, 2011 R [Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log !o Py 5.34500000 GHz
16
dB/ — = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.5218 MHz % dB -26.00 dB
Transmit Freq Error  -11.509 kHz
% ¢B Bandwidth 29.958 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain B
. Agilent 23:27:57 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5 o 5.34500000 GHz
16
dB/ = z CF Step
Offst 7 5.00008000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
% dB -26.00 dB

% ¢B Bandwidth

Transmit Freq Error

18.4642 MHz

-16.388 kHz
27.748 MHzx

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
. Agilent 80:34:21 Jan 21, 2011 R |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ° 5.34500000 GHz
16
dB/ 2 <. CF Step
Offst 1| 500000008 MH2
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
% dB -26.00 dB

% ¢B Bandwidth

18.5040 MHz

Transmit Freq Error

-48.982 kHz
38.632 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 80:19:33 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py ° 5.34560600 GHz
16
dB/ " 5 CF Step
Offst Al 500086000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5045 MHz % dB -26.00 dB

Transmit Freq Error  4.836 kHz
% ¢B Bandwidth 30,6438 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
% Agilent 15:01:50 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log - e 5.52560600 GHz
16
dB/ > <« CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2209 MHz % dB -26.00 dB
Transmit Freq Error  -53.213 kHz
% ¢B Bandwidth 24,693 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 15:43:57 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log > ! o 5.52500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 ~flRuta Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2091 MHz % dB -26.00 dB
Transmit Freq Error  -67.332 kHz
% ¢B Bandwidth 24,828 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
% Agilent 19:29:23 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log <>-----—I NI " 5.52500008 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1362 MHz % dB -26.00 dB
Transmit Freq Error 15426 kHz
% ¢B Bandwidth 23.663 MHz*

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCCID : UZ7AP6

Page Number
Report Issued Date : May 17, 2012
Report Version

: 146 of 812

. Rev. 05



SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 19:33:49 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log e | i gy 5.52500008 GHz
16
dB/ =¥ = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2171 MHz % dB -26.00 dB
Transmit Freq Error  -232.493 Hz
% ¢B Bandwidth 24,230 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
. Agilent 17:18:54 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log o] o 566560600 GHz
16
dB/ K \_ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
25.0318 MHz % dB -26.00 dB
Transmit Freq Error  23.357 kHz
% ¢B Bandwidth 44,528 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain B
% Agilent 15:27:30 Mar 8, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.55500608 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log S ° 566560600 GHz
1@
dB/ * 5 CF Step
Offst P 5.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.580 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

18.3391 MHz
Transmit Freq Error  -66.324 kHz
% dB Banduidth 26.684 MHz*

Occ BH % Pwr 99.88 % Non
x dB -26.60 dB

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
% Agilent 13:08:07 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.55500608 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log L3 ° 566560600 GHz
18 3 =
dB/ - CF Step
Offst [ | 5.00086600 MHz
245 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5580 80 GHz Span 58 MHz
#Res B 300 kHz #YBH 910 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3088 MHz % dB -26.00 dB
Transmit Freq Error  57.516 kHz
% dB Bandwidth 26.309 MHzx

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCCID : UZ7AP6

Page Number

Report Version

: 148 of 812
Report Issued Date : May 17, 2012
. Rev. 05



SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)

# Agilent 18:16:12 Mar 8, 2012

R T |Freq/ChanneI

Occupied Bandwidth

Ch Freq

2.38 GHz

Trig Free

Center Freq
5.58000000 GHz

StartFreq

| 235500880 GHz

Ref 28 dBm #Atten 20 dB
+Peak I Stop Freq
Log <& <>l 5.6A500008 GHz
16
dB/ £ < CF Step
Offst [ 5.00000008 MHz
24.5 Auto Man
dB

| Freq Offset

#Res BH 300 kHz

Center 5.580 88 GHz

#YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

% ¢B Bandwidth

Transmit Freq Error

Occupied Bandwidth

18.3384 MHz

-18.598 kHz
25.528 MHz*

Occ BH % Pwr 99.88 % Non
x dB -26.60 dB

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain A

# Agilent 15:19:46 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500600 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log - > 572560600 GHz
1@
dB/ CF Step
Offst 5.00006000 MHz
245 _7f{Auto Man
dB
Freq Offset

5.00000000 Hz

Center 5,708 80 GHz Span 58 MHz
#Res B 300 kHz #YBH 910 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2629 MHz % dB -26.00 dB
Transmit Freq Error  -83.985 kHz
% dB Bandwidth 24,947 MHzx
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 15:39:46 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log pn - 5.72560600 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
245 7 T {Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2319 MHz % dB -26.00 dB
Transmit Freq Error  -8508.603 kHz
% ¢B Bandwidth 24,767 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
# Agilent 18:15:38 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log - | N 5.72500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.0823 MHz % dB -26.00 dB
Transmit Freq Error  13.241 kHz
% ¢B Bandwidth 23.068 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
# Agilent 18:17:39 Mar 8, 2012

R T |Freq/ChanneI

Ch Freq 5.7 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.70000000 GHz

Ref 28 dBm #Atten 28 dB

#Peak

Log P

243

StartFreq
5.67500000 GHz

Stop Freq
5.72500000 GHz

18

dB/ g

Dffst

24.5

dB

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5,708 80 GHz Span 58 MHz

#Res BH 300 kHz #UBH 910 kHz  #Sweep 508 ms (1001 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
18.1207 MHz % dB -26.00 dB

Transmit Freq Error  -3.169 kHz

% dB Banduidth 24.229 MHz*

Signal Track
On Off]
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel Fre&llJ_'ency Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 82.506 86.426 51.069 48.769 N/A
62 5310 51.315 51.869 52.492 49.186 N/A
102 5510 52.760 52.272 53.856 48.268 N/A
110 5550 74.283 69.496 69.770 69.225 N/A
134 5670 52.234 51.531 51.980 49.326 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
. Agilent 22:26:57 Jan 20, 2011 R T |Freq/ChanneI
[
Ch Freq  5.27 6 Trig Fres || o sonier fred
Occupied Bandwidth | | i
StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log ° % 531500000 GHz
19 -
dB/ CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.270 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 910 kHz #UBH 2.7 MHz  #Sweep 500 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
49.5244 MHz X dB 2600 &5
Transmit Freq Error  -643.478 kHz
% dB Bandwidth §2.506 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

-Chain B
. Agilent 23:35:16 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I StopFreq
Log pe o | 5.31500008 GHz
R S— . -
dB/ CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
41.4591 MHz % dB -26.00 dB
Transmit Freq Error  281.526 kHz
% ¢B Bandwidth 86.426 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 90:23:52 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500009 GHz
Ref 26 dBm #Atten 30 dB
#Peak T Stop Freq
Log | " 5.31500000 GHz
1@
dB/ CF Step
Offst [P 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.270 00 GHz Span 90 MHz || 0-00000000 Hz
#Res BH 628 kHz #WBH 1.5 MHz  #Sweep 580 ms (1081 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.6022 MHz % dB -26.00 dB
Transmit Freq Error  -124.632 kHz
% dB Bandwidth 51.863 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
. Agilent 80:23:51 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log P I 531560600 GHz
16
dB/ =3 « CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.8520 MHz % dB -26.00 dB

Transmit Freq Error  1.146 kHz
% ¢B Bandwidth 48,763 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 22:25:27 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | " 5.35500000 GHz
16
dB/ 2 < CF Step
Offst ]| 9.00000600 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6297 MHz % dB -26.00 dB
Transmit Freq Error  -127.316 kHz
% ¢B Bandwidth 51.315 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
. Agilent 23:37:82 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak Stop Freq
Log o 5.35560600 GHz

16
dB/ 2 e CF Step
Offst [P vl 9.00600008 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7046 MHz % dB -26.00 dB
Transmit Freq Error  -44.457 kHz
% ¢B Bandwidth 51.863 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
. Agilent 80:27:13 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " I N 5.35560600 GHz
16
dB/ > < CF Step
Offst PP 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7098 MHz % dB -26.00 dB
Transmit Freq Error  -156.111 kHz
% ¢B Bandwidth 52.492 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 80:25:11 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.35560600 GHz
16
dB/ = e CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.9260 MHz % dB -26.00 dB
Transmit Freq Error  -11.919 kHz
% ¢B Bandwidth 49,186 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 14:45:17 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 555560600 GHz
16 C R
dB/ = = CF Step
Offst : 9.00006000 MHz
ffs selaiiio Mar
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7887 MHz % dB -26.00 dB
Transmit Freq Error  -212.8338 kHz
% ¢B Bandwidth 52,768 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
. Agilent 15:46:29 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
Pk | | S seRuanb oot
. z
Ii%g i I O 5
dB/ CF Step
Offst P & 900000000 MHz
ffs ~~lleuito it
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6244 MHz % dB -26.00 dB

Transmit Freq Error  -173.756 kHz

% ¢B Bandwidth

32.272 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)

# Agilent 17:43:29 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 555560000 GHz
18 £ <
dB/ CF Step
Offat 7 ~ 9.00000000 MHz
ffs . Y it
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.8460 MHz % dB -26.00 dB
Transmit Freq Error  -234.651 kHz
% ¢B Bandwidth 53.856 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)
. Agilent 17:42:21 Mar 8, 2612 R T |Freq/ChanneI
|
Ch Freq 5.5l o Trig Fres || o conter fred
Occupied Bandwidth | |

StartFreq
5.46500000 GHz

Ref 26 dBm #Atten 20 dB
+Peak I StopFreq
Log [ 5.50500008 GHz
18 r k
dB/ EY < CF Step
Offst 9.00000008 MHz
24.5 1 Auto Man
dB

Freq Offset

Center 5.510 88 GHz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6566 MHz % dB -26.00 dB
Transmit Freq Error 42,628 kHz
% ¢B Bandwidth 48,268 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A

% Agilent 14:43:08 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Lag & — % 5.59500008 GHz
16
dB/ S CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
39.1070 MHz % dB -26.00 dB
Transmit Freq Error  -481.535 kHz
% ¢B Bandwidth 74,283 MHz*
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seomron 1as.  FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
% Agilent 16:00:08 Mar 8§, 2612

R T |Freq/ChanneI

Ch Freq 5.55 GHz
Occupied Bandwidth

Trig Free |l ¢ coonpaon GHz

Center Freq

StartFreq
5.50500000 GHz

Ref 28 dBm #Atten 28 dB

#Peak |

Stop Freq

Log 4

229500880 GHz

18

CF Ste

dB/

Dffst

il 9.00000808 MHz

24.5

Auto Man

dB

T

Freq Offset

Center 5.55@ 88 GHz

#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon
37.9634 MHz % dB -26.00 dB

Transmit Freq Error  -235.743 kHz

% dB Bandwuidth 59.496 MHz*

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
% Agilent 17:50:25 Mar 8§, 2612

R T |Freq/ChanneI

Ch Freq 5.55GHz

Trig Free |l ¢ coonpaon GHz

Center Freq

Occupied Bandwidth | |
| StartFreq
5.50500609 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log & o 5.59500600 GHz
1@
dB/ i = CF Step
Offst 9.00000608 MHz
24.5 Auto Man
dB
Freq Offset

Center 5.550 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
38.2991 MHz % dB -26.00 dB
Transmit Freq Error  -338.425 kHz
% dB Bandwuidth 69.770 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)
. Agilent 17:48:47 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 3 > 559560000 GHz
16
B/ > £ CF Step
Offst [ 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.2844 MHz % dB -26.00 dB
Transmit Freq Error  -28.570 kHz
% ¢B Bandwidth £3.225 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
. Agilent 14:48:27 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N 571560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7758 MHz % dB -26.00 dB
Transmit Freq Error  -223.391 kHz
% ¢B Bandwidth 52.234 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B

# Agilent 16:01:42 Mar 8, 2012

R T |Freq/ChanneI

Ch Freq

2.67 GHz

Trig Free

Center Freq

267080880 GHz

Occupied Bandwidth

StartFreq
5.62500008 GHz

Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o 5.71500080 GHz
16
dB/ > CF Step
Offst (b S| 999800808 MHz
24.5 Auto Man
dB

Freq Offset

Center 5.67@ 88 GHz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7495 MHz % dB -26.00 dB
Transmit Freq Error  -187.228 kHz
% ¢B Bandwidth 51.531 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)

# Agilent 16:29:27 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500009 GHz
Ref 26 dBm #Atten 20 dB
+Peak I I Stop Freq
Log o | ! o 5.71500688 GHz
1@
dB/ > CF Step
Offst [T Homoml|| 9-60000860 MHz
245 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5678 B0 GHz Span 98 MHz
#Res B 620 kHz #YBH 1.8 MHz  #Sweep 500 ms (1661 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7948 MHz % dB -26.00 dB
Transmit Freq Error  -200.164 kHz
% dB Bandwidth 51.980 MHzx
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(B)
. Agilent 16:35:45 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak T Stop Freq
Log P | [ 571560600 GHz
1@
dB/ CF Step
Offst LAERT PP 9.00000608 MHz
245 Huto Man
dB
Freq Offset
Center 5.670 00 GHz Span 90 MHz || 0-00000000 Hz
#Res BH 518 kHz #WBHW 1.5 MHz  #Sweep 580 ms (1081 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
36.8910 MHz % dB -26.00 dB
Transmit Freq Error  -2.722 kHz
% dB Bandwidth 43.326 MHz*
SPORTON INTERNATIONAL INC. Page Number : 162 of 812
TEL : 886-3-327-3456 Report Issued Date : May 17, 2012
FAX : 886-3-328-4978 Report Version . Rev. 05

FCCID : UZ7AP6



SPORTON LAB. FCC RF TeSt RepOI’t Report No. : FR092308-08
<Antenna 3 for 4.5V>
Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 26.669 30.625 25.264 23.897 N/A
60 5300 35.977 31.561 24.449 25.270 N/A
64 5320 25.843 26.027 25.177 25.770 N/A
100 5500 24.292 24.908 24.364 23.513 N/A
116 5580 39.404 33.029 36.441 32.365 N/A
140 5700 24.025 23.795 24.350 23.681 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
. Agilent 85:04:14 Jan 21, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | |
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log o © 528500000 GHz
19
dB/ i £ CF Step
Offst P 500006000 MHz
21.8 Auto Man
dB
h Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 500 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.4718 Mz X dB 26,00 dB
Transmit Freq Error  -96.184 kHz
% dB Bandwidth 26.669 MHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

. Agilent 84:34:42 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log PN ol 5.28500000 GHz
16
dB/ 2 L2 CF Step
Offst “Al| 5.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.8451 MHz % dB -26.00 dB
Transmit Freq Error  -308.371 kHz
% ¢B Bandwidth 30,625 MHz*

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

. Agilent 93:50:89 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500009 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log pv ° 5.28560600 GHz
1@
dB/ Z = CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.260 00 GHz Span 50 MHz || 0-00000000 Hz
#Res B 308 kHz #VBH 918 kHz  #Sweep 508 ms (1081 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.3399 MHz % dB -26.00 dB
Transmit Freq Error  -53.216 kHz
% dB Bandwidth 25.264 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

- Agilent 03:58:27 Jan 21, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ' Y 5.28500000 GHz
16
dB/ =2 < CF Step
Offst il 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.8514 MHz % dB -26.00 dB
Transmit Freq Error  30.543 kHz
% ¢B Bandwidth 23.897 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

. Agilent 85:05:12 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I T T I Stop Freq
Log o ol 5.32500000 GHz
18 . -
dB/ oo 5 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.7208 MHz % dB -26.00 dB
Transmit Freq Error  -85.4838 kHz
% ¢B Bandwidth 35.977 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

. Agilent 84:31:12 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log o N 5.32500000 GHz
16
dB/ = I CF Step
Offst #| 5.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2995 MHz % dB -26.00 dB
Transmit Freq Error 43,725 kHz
% ¢B Bandwidth 31.561 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 83:49:15 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log PN ° 5.32500000 GHz
16
dB/ = & CF Step
Offst || 5-90600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2446 MHz % dB -26.00 dB
Transmit Freq Error  -4.449 kHz
% ¢B Bandwidth 24,443 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 83:5%:17 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log px ° 532560600 GHz
16
dB/ = i CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0214 MHz % dB -26.00 dB
Transmit Freq Error  13.870 kHz
% ¢B Bandwidth 25.278 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 85:03:42 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P ° 5.34560600 GHz
16
dB/ 2 4 CF Step
Offst = 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3915 MHz % dB -26.00 dB
Transmit Freq Error  -43.473 kHz
% ¢B Bandwidth 25,843 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

. Agilent 84:29:48 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log o ° 5.34500000 GHz
16
dB/ o £ CF Step
Offst [ “eerl| 5.06000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.3758 MHz % dB -26.00 dB
Transmit Freq Error  -48.311 kHz
% ¢B Bandwidth 26.827 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 83:48:27 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o > 5.34500000 GHz
16
dB/ 2 & CF Step
Offst wa|| 5.00086600 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3405 MHz % dB -26.00 dB

Transmit Freq Error  -32.185 kHz

% ¢B Bandwidth 25.177 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

. Agilent 84:01:11 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log PN ] ° 5.34560600 GHz
16
dB/ @ £ CF Step
Offst ]| 500086006 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.8897 MHz % dB -26.00 dB
Transmit Freq Error  27.912 kHz
% ¢B Bandwidth 25,778 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

. Agilent 17:26:13 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o > 5.52560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 [ Auto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1487 MHz % dB -26.00 dB
Transmit Freq Error  -186.163 kHz
% ¢B Bandwidth 24,292 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

. Agilent 17:24:22 Mar 4, 2612 R T |Freq/Channel
|

Ch Freq 5.5 Gfz Trig Fres ||  conter fred
Occupied Bandwidth | |

Ref 28 dBm

#Atten 20 dB

StartFreq
547500000 GHz

#Peak Stop Freq
Lag o ° 5.52500600 GHz
16
dB/ > £ CF Step
0ffst 506666000 MHz
24.5 ||Buto Man
dB

Freq Offset
Center 5.560 60 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz $YBH 910 kHz  #Sweep 500 ms (1881 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0Ff
17.1152 MHz % dB -26.00 dB
Transmit Freq Error  -170.391 kHz
% dB Bandwidth 24.968 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

. Agilent 21:35:41 Mar 5, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - 5.52560600 GHz
16 2 h{
dB/ < CF Step
Offst 5.00006000 MHz
245 [T | Auta Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1299 MHz % dB -26.00 dB

Transmit Freq Error  -183.512 kHz
% ¢B Bandwidth 24,364 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

% Agilent 21:37:10 Mar 5, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)
R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log po o 5.52560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 [0 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.8947 MHz % dB -26.00 dB
Transmit Freq Error  -27.665 kHz
% ¢B Bandwidth 23.513 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

. Agilent 13:46:39 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o 5.60500000 GHz
16
dB/ v oy CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.7541 MHz % dB -26.00 dB

Transmit Freq Error  -138.141 kHz
% ¢B Bandwidth 39.404 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

- Agilent 13:43:12 Jul 19, 2011

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B
R T |Freq/ChanneI

|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
+Peak I I StopFreq
Log P 7 566560600 GHz
16
dB/ [ 2 L3 CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3247 MHz % dB -26.00 dB

Transmit Freq Error  -G6.634 kHz
% ¢B Bandwidth 33.823 MHz*
|

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

. Agilent 22:03:24 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T T Stop Freq
Log b W 566560600 GHz
19 - 3
dB/ e CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.0077 MHz % dB -26.00 dB

Transmit Freq Error  -131.153 kHz
% ¢B Bandwidth 36.441 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)

- Agilent 22:02:21 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak U RS S NV Stop Freq
Log P Y 5.60560600 GHz
16
dB/ 2 o CF Step
Offsr [ 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.5611 MHz % dB -26.00 dB
Transmit Freq Error  -12.942 kHz
% ¢B Bandwidth 32.365 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

w Agilent 17:27:24 Mar 4, 2012

R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.7 GHz

Trig Free

Center Freq
5.70000000 GHz

StartFreq
5.67500000 GHz

Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log " ! ° 572560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 " f{Auto Man
dB

Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1211 MHz % dB -26.00 dB
Transmit Freq Error  -185.830 kHz
% ¢B Bandwidth 24,825 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

% Agilent 17:23:31 Mar 4, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B
R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.7 GHz

Trig Free

Center Freq
5.70000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.67500000 GHz

#Peak Stop Freq
Log N > 572560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 [T Huto Man
dB

Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1449 MHz % dB -26.00 dB
Transmit Freq Error  -200.244 kHz
% ¢B Bandwidth 23.795 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)
% Agilent 16:34:35 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " 572560600 GHz
16 L =
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0910 MHz % dB -26.00 dB
Transmit Freq Error  -204.584 kHz
% ¢B Bandwidth 24,358 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)

. Agilent 16:22:36 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 572560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
16.9023 MHz % dB -26.00 dB
Transmit Freq Error  -43.745 kHz
% ¢B Bandwidth 23.681 MHz*
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SPORTON LAB.

FCCRF

Test Report

Report No. : FR092308-08

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
26dB Bandwidth (MHz)
Frequency .
Channel Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 33.221 32.980 25.637 25.398 N/A
60 5300 26.304 34.461 26.035 26.158 N/A
64 5320 26.578 26.683 25.803 26.128 N/A
100 5500 24.839 24.634 24,720 25.041 N/A
116 5580 37.526 37.038 26.564 28.410 N/A
140 5700 24.845 24.590 23.713 24.643 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
. Agilent 85:12:32 Jan 21, 2011 RL |Freq/ChanneI
[
Ch Freq  5.26 o Trig Fres || c sonier fred
Occupied Bandwidth | | i
StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak T Stop Freq
Log by 528500800 GHz
19
B/ | 4 Ry, _J CF Step
Offst 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.90926 MHz % dB -26.00 dB
Transmit Freq Error  -188.471 kHz
% dB Bandwidth 33.221 MHz¥
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
. Agilent 84:26:20 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I N 1 Stop Freq
Log & o 5.28560600 GHz
16
dB/ o 2 S CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.9786 MHz % dB -26.00 dB
Transmit Freq Error  -21.780 kHz
% ¢B Bandwidth 32,988 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 93:44:28 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o I o 5.28500000 GHz
16
dB/ i £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4240 MHz % dB -26.00 dB
Transmit Freq Error  -339.350 kHz
% ¢B Bandwidth 25.637 MHz*
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FCC RF Test Report Report No. : FR092308-08

SPORTON LAB.

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain
A+B(B)

. Agilent 84:04:28 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o> ° 5.28560600 GHz
16
dB/ 7 = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.2211 MHz % dB -26.00 dB

Transmit Freq Error  1.441 kHz
% ¢B Bandwidth 25.398 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 85:11:36 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ° 532560600 GHz
16
dB/ 2 4 CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4430 MHz % dB -26.00 dB
Transmit Freq Error  -17.564 kHz
% ¢B Bandwidth 26.304 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain B
- Agilent 84:27:19 Jan 21, 2011 RL Freq/Channel
|

Ch Freq 5.3 GHz Trig Free || - CEnter Freq

Occupied Bandwidth

2.30880880 GHz

StartFreq
5.27500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log L < J 5.32500000 GHz
16 .
T s LI CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB

Freq Offset

5.00000000 Hz

Center 5308 80 GHz Span 58 MHz
#Res B 390 kHz #YBH 1.2 MHz  #Sweep 500 ms (1661 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.2237 MHz % dB -26.00 dB
Transmit Freq Error  -38.456 kHz
% dB Bandwidth 34,461 MHzx

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 93:45:36 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log PS ) o 5.32500000 GHz
16
dB/ 2 & CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3539 MHz % dB -26.00 dB
Transmit Freq Error  -54.793 kHz
% ¢B Bandwidth 26.835 MHz*
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FCC RF Test Report Report No. : FR092308-08

SPORTON LAB.

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 84:03:40 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log P ! e 532560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2317 MHz % dB -26.00 dB
Transmit Freq Error  18.243 kHz
% ¢B Bandwidth 26.158 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
. Agilent 85:19:26  Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log !<> 0! 5.34500000 GHz
18 -+ 4
dB/ CF Step
Offst [P 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4130 MHz % dB -26.00 dB
Transmit Freq Error  -28.400 kHz
% ¢B Bandwidth 26.578 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain B
- Agilent 84:28:57 Jan 21, 2011 RL Freq/Channel
|

Ch Freq 5.32 Ghz Trig Frec || . CENter Freq

Occupied Bandwidth

2.32080880 GHz

| StartFreq
5.29500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py { o 5.34500000 GHz
16
B/ R £ CF Step
Offst 7 <l 500000888 MHz
21.8 Auto Man
dB

Freq Offset

Center 5.320 88 GH
#Res BH 300 kHz

z
#YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Transmit Freq Er
% ¢B Bandwidth

Occupied Bandwidth
18.4012 MHz

-3.516 kHz
26.683 MHz*

ror

Occ BH % Pwr 99.88 % Non
x dB -26.60 dB

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)

# Agilent 93:47:25 Jan 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500609 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log » o 5.34560600 GHz
1@
dB/ £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5,320 80 GHz Span 58 MHz
#Res B 300 kHz #YBH 910 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.395@ MHz % dB -26.00 dB
Transmit Freq Error  -4.574 kHz
% dB Bandwidth 25,803 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 84:02:51 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.34500000 GHz
16
dB/ > £ CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2430 MHz % dB -26.00 dB

Transmit Freq Error  1.996 kHz
% ¢B Bandwidth 26.128 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
# Agilent 17:28:55 Mar 4, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o ” 5.52560600 GHz
16
dB/ - € CF Step
Offst 5.00006000 MHz
R fuito it
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2010 MHz % dB -26.00 dB
Transmit Freq Error  -75.669 kHz
% ¢B Bandwidth 24,839 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 17:21:52 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N o 5.52500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
P bl Mar
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2047 MHz % dB -26.00 dB
Transmit Freq Error  -68.193 kHz
% ¢B Bandwidth 24,634 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
. Agilent 21:43:14 Mar 5, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N ° 5.52560600 GHz
16
4B/ = < CF Step
Offst 5.00006000 MHz
72 o i A A N N A A N E Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2277 MHz % dB -26.00 dB
Transmit Freq Error  -56.876 kHz
% ¢B Bandwidth 24,720 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 21:41:44 Mar 5, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log > ° 5.52560600 GHz
16
4B/ = < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2018 MHz % dB -26.00 dB
Transmit Freq Error  -74.838 kHz
% ¢B Bandwidth 25.841 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
# Agilent 13:45:52 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 4 4 5.60500000 GHz
16 =
dB/ 2 I CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.9542 MHz % dB -26.00 dB
Transmit Freq Error  -87.175 kHz
% ¢B Bandwidth 37.526 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain B

W Agilent 13:44:16  Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
+Peak I I StopFreq
Log P P 566560600 GHz
16
dB/ et i W CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.2469 MHz % dB -26.00 dB
Transmit Freq Error  -58.236 kHz
% ¢B Bandwidth 37.838 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)

# Agilent 23:35:33 May 2, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak | _— ] Stop Freq
Log 2 o] 5.60500000 GHz
16 o -
dB/ i CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.4453 MHz % dB -26.00 dB
Transmit Freq Error  33.862 kHz
% ¢B Bandwidth 26.564 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
. Agilent 23:39:81 May 2, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Lag ¢ [ T 1T Y 5.6A500008 GHz
16
dB/ Lo B =, = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4497 MHz % dB -26.00 dB
Transmit Freq Error  73.881 kHz
% ¢B Bandwidth 28,418 MHz*

26 dB Bandwidth Plot on 802.1
-Chain A

1n (BW 20MHz) Channel 140

. Agilent 17:28:20 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log e o 5.72500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 [ T {Buto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.2109 MHz % dB -26.00 dB
Transmit Freq Error  -98.194 kHz
% ¢B Bandwidth 24,845 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 17:22:29 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 572560600 GHz
16
dB/ 2 < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1984 MHz % dB -26.00 dB
Transmit Freq Error  -88.372 kHz
% ¢B Bandwidth 24,598 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
# Agilent 16:35:19 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o] ° 572560600 GHz
16
4B/ > €« CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1280 MHz % dB -26.00 dB
Transmit Freq Error  -4.583 kHz
% ¢B Bandwidth 23.713 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
# Agilent 16:26:01 Mar 4, 2012

R T |Freq/ChanneI

Ch Freq 5.7 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.70000000 GHz

StartFreq
5.67500000 GHz

Stop Freq
5.72500000 GHz

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Ref 20 dBm #Atten 20 dB

#Peak

;;9 : °

dB/ = =

Offst

24.5

dB

Center 5,708 80 GHz Span 58 MHz

#Res B 300 kHz #YBH 910 kHz  #Sweep 500 ms (1001 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
18.1686 MHz % dB -26.00 dB

Transmit Freq Error  -24.238 kHz

% dB Bandwidth 24,643 MHz*

Signal Track
On Off]
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Report No. : FR092308-08

SPORTON LAB.

FCC RF Test Report

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 72.700 77.724 50.311 49,515 N/A
62 5310 52.738 50.816 55.560 51.445 N/A
102 5510 53.581 52.827 48.573 48.514 N/A
110 5550 89.809 69.794 65.575 61.769 N/A
134 5670 50.255 50.438 48.868 48.143 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
. Agilent 85:08:37 Jan 21, 2011 RL |Freq/ChanneI
[
Ch Freq  5.27 6 Trig Fres || o sonier fred
Occupied Bandwidth | | i
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log Py 4 531500000 GHz
1@ oy
dB/ 2 Bty CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.270 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 820 kHz #UBH 2.4 MHz  #Sweep 560 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
385@23 MHZ ®x dB -26.88 JdB
Transmit Freq Error  -282.458 kHz
% dB Bandwidth 72.700 MHz%
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

-Chain B
. Agilent 84:35:40 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log & % 531560600 GHz
10 e —_—
dB/ CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.2740 MHz % dB -26.00 dB
Transmit Freq Error 34,821 kHz
% ¢B Bandwidth 77.724 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 83:51:12 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log . I [ 531560600 GHz
16
dB/ 3 & CF Step
Offst [P 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5015 MHz % dB -26.00 dB
Transmit Freq Error  -182.676 kHz
% ¢B Bandwidth 50,311 MHz*
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SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
. Agilent 93:56:84 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P Ly 531560600 GHz
16
dB/ CF Step
Offst P 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.8698 MHz % dB -26.00 dB
Transmit Freq Error 12,413 kHz
% ¢B Bandwidth 43,515 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 84:59:37 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | ! o 5.35560600 GHz
16
dB/ > £ CF Step
Offst | 9.00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5757 MHz % dB -26.00 dB
Transmit Freq Error  -156.715 kHz
% ¢B Bandwidth 52,738 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
. Agilent 84:36:44 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak T Stop Freq
Log - | 5.35560600 GHz

16
dB/ CF Step
Offst 9.00006000 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6062 MHz % dB -26.00 dB

Transmit Freq Error  -46.332 kHz
% ¢B Bandwidth 50,816 MHz*
|

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
. Agilent 3:52:34 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.35560600 GHz
16 b
dB/ = = CF Step
Offst ; : 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.8308 MHz % dB -26.00 dB
Transmit Freq Error  -185.803 kHz
% ¢B Bandwidth 55.568 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 83:55:88 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log N 5.35560600 GHz
16
dB/ =¥, = CF Step
Offst - 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.2114 MHz % dB -26.00 dB
Transmit Freq Error  -8.516 kHz
% ¢B Bandwidth 51.445 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 17:38:13 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Lag 1T [ 5.50500008 GHz
16 ¢ ®
dB/ CF Step
Offst 9 5 900000000 MHz
S R it
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.0881 MHz % dB -26.00 dB
Transmit Freq Error  -318.691 kHz
% ¢B Bandwidth 53.581 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
. Agilent 17:28:17 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
Pk | S seRuanb oot
. z
Ii%g o . _l_ s
dB/ CF Step
Oftst - . 9.60000000 Mz
Y | it
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6987 MHz % dB -26.00 dB
Transmit Freq Error  -212.514 kHz
% ¢B Bandwidth 52.827 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
# Agilent 16:32:34 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log ! 555560600 GHz
19 4
dB/ EY n CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6084 MHz % dB -26.00 dB
Transmit Freq Error  -128.767 kHz
% ¢B Bandwidth 48.573 MHz*
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Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)
% Agilent 16:25:18 Mar 4, 2012 R T [Freq/Channel
|
- Center Freq
Ch Freq  5.51 GHz Trig Free | ¢ c1pap000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak StopFreq
Log 5.50500008 GHz
10 4 2
dB/ 5 e CF Step
Offst 9.00000008 MHz
245 - Auto Man
dB
Freq Offset
Center 5.510 60 GHz Span 90 Mz || ©-00900000 Hz

Signal Track
Off

#Res BH 5160 kHz #UBW 1.5 MHz  #Sweep 500 ms (16681 pts)

Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon
36.6432 MHz % dB -26.00 dB

Transmit Freq Error  -27.277 kHz

% dB Banduidth 48.514 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A
. Agilent 22:26:22 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log P 4 | 5.59500008 GHz
18 >
dB/ CF Step
Offst 9.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
G4.3449 MHz % dB -26.00 dB
Transmit Freq Error  -355.858 kHz
% ¢B Bandwidth 89,803 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
- Agilent 17:19:28 Mar 4, 2812 R T |Freq/Channel
|

Ch Freq 5.55 GHz Trig Frec || . CENter Freq

Occupied Bandwidth

2.35880880 GHz

StartFreq
5.50500000 GHz

Ref 26 dBm #Atten 26 dB
#Peak Stop Freq
Log P T o ‘ 5.59500000 GHz
18 —
dB/ - . T CF Step
Offst 9.00000000 MHz
245 Huto Man
dB

Freq Offset
Center 5.550 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.4598 MHz % dB -26.00 dB
Transmit Freq Error  -234.835 kHz
% dB Bandwuidth 59.794 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
% Agilent 16:31:32 Mar 4, 2612 R T |Freq/Channe|
|
- Center Freq
Ch Freq 5.5 Gz Trig Free || ¢ coppanon GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log < 5.59500008 GHz
16 =
dB/ ’ 5 CF Step
Offst 9.00000008 MHz
24.5 Auto Man
dB
Freq Offset
Center 5.550 08 Gz Span 90 Mz || 200000000 Hz

#Res BH 820 kHz #UBH 2.4 MHz  #Sweep 500 ms (16681 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.7891 MHz % dB -26.00 dB
Transmit Freq Error  -255.839 kHz
% dB Banduidth £5.575 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)
. Agilent 16:26:27 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 3 % 559560600 GHz
18 - -
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.3528 MHz % dB -26.00 dB

Transmit Freq Error  2.215 kHz
% ¢B Bandwidth £1.763 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
% Agilent 21:16:29 Mar 5, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.71560600 GHz
16
dB/ 2 = CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.3235 MHz % dB -26.00 dB
Transmit Freq Error  -184.918 kHz
% ¢B Bandwidth 50,255 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B

# Agilent 20:58:57 Mar 5, 2012

R T |Freq/ChanneI

Ch Freq

2.67 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.67000000 GHz

Ref 28 dBm

#Atten 20 dB

#Peak

Log

StartFreq
5.62500008 GHz

Stop Freq
5.71500080 GHz

18

dB/

Dffst

24.5

dB

CF Step
9.60000088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5678 B0 GHz Span 98 MHz

#Res BH 5160 kHz #UBW 1.5 MHz  #Sweep 500 ms (16681 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
37.3142 MHz % dB -26.00 dB

Transmit Freq Error  -133.789 kHz

% dB Banduidth 53.438 MHz*

Signal Track
On Off]

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)

# Agilent 21:25:27 Mar 5, 2012

R T |Freq/ChanneI

Occupied Bandwidth

Ch Freq

2.67 GHz

Trig Free

Center Freq
5.67000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.62500008 GHz

#Peak

Log

4 |

Stop Freq
5.71500080 GHz

18

dB/

Dffst

24.5

dB

CF Step
9.60000088 MHz
Auto Man

Freq Offset
B.AAAREARE Hz

i

Center 5678 B0 GHz Span 98 MHz

#Res BH 5160 kHz #UBW 1.5 MHz  #Sweep 500 ms (16681 pts)

Occupied Bandwidth Occ BW % Par  99.00 #
36.6890 MHz % dB -26.00 dB

Transmit Freq Error  -137.842 kHz

% dB Banduidth 48.868 MHz*

Signal Track
On Off]
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(B)
. Agilent 21:26:41 Mar 5, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log , 4 571560600 GHz
16
dB/ 2 £ CF Step
Offst i 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.7214 MHz % dB -26.00 dB
Transmit Freq Error  -32.842 kHz
% ¢B Bandwidth 48,143 MHz*
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FCCRF

Test Report

Report No. : FR092308-08

<Antenna 3 for 3.3V>

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 35.724 38.259 26.171 24.659 N/A
60 5300 33.013 34.877 25.217 24.279 N/A
64 5320 25.211 28.867 25.874 24.454 N/A
100 5500 24.361 23.433 24.397 23.677 N/A
116 5580 42.156 41.218 43.578 40.018 N/A
140 5700 23.407 23.775 24.346 23.039 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
. Agilent 22:45:27 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak T I Stop Freq
Log b ol J 528500000 GHz
19 - -
dB/ b CF Step
Offst “ll 566000008 MHz
21.8 ‘M Man
dB
| Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5926 MHz ®x dB -26.00 dB
Transmit Freq Error  -144.148 kHz
% dB Bandwidth 35.724 MHzx
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26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

. Agilent 23:42:48 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log > 5.28560600 GHz
16 =
dB/ £ S CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.8299 MHz % dB -26.00 dB
Transmit Freq Error 153,982 kHz
% ¢B Bandwidth 38.259 MHz*

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

. Agilent 90:47:86  Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.28500000 GHz
16
dB/ > £ CF Step
Offst || 5.00000006 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.4187 MHz % dB -26.00 dB
Transmit Freq Error  -57.531 kHz
% ¢B Bandwidth 26.171 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

. Agilent 80:55:14 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log o ° 5.28560600 GHz
16
dB/ = 5 CF Step
Offst o™ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.8393 MHz % dB -26.00 dB

Transmit Freq Error  1.648 kHz
% ¢B Bandwidth 24,653 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

. Agilent 22:44:16  Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log > ol 532560600 GHz
16
dB/ [ i 3 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4547 MHz % dB -26.00 dB
Transmit Freq Error  -1083.984 kHz
% ¢B Bandwidth 33.813 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

. Agilent 23:44:31 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ” o 5.32500000 GHz
16
dB/ = L CF Step
Offst [ Il 5-80600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4869 MHz % dB -26.00 dB
Transmit Freq Error 12,443 kHz
% ¢B Bandwidth 34,877 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 90:46:13 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ! o 5.32500000 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2062 MHz % dB -26.00 dB
Transmit Freq Error  -33.570 kHz
% ¢B Bandwidth 25.217 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 80:56:13 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log p, ° 532560600 GHz
16
dB/ = 5 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0610 MHz % dB -26.00 dB

Transmit Freq Error 42,063 Hz
% ¢B Bandwidth 24,273 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 22:43:19 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.34500000 GHz
16
dB/ 2 & CF Step
Offst [P || 5.00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3160 MHz % dB -26.00 dB
Transmit Freq Error  -54.500 kHz
% ¢B Bandwidth 25.211 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

. Agilent 23:46:18 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py ° 5.34560600 GHz
16
dB/ = 4.£ CF Step
Offst || 5.60000060 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.3114 MHz % dB -26.00 dB

Transmit Freq Error  -6.935 kHz
% ¢B Bandwidth 28.867 MHz*
|

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 80:45:23 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500609 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log pr i ° 5.34560600 GHz
1@
dB/ 2 < CF Step
Offst [ | 5.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 00 GHz Span 50 MHz || 0-00000000 Hz
#Res B 308 kHz #VBH 918 kHz  #Sweep 508 ms (1081 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.3765 MHz % dB -26.00 dB
Transmit Freq Error  -25.814 kHz
% dB Bandwidth 25.874 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

. Agilent 80:57:12 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log Py ° 5.34560600 GHz
16
dB/ > < CF Step
Offst [ - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1060 MHz % dB -26.00 dB

Transmit Freq Error  3.938 kHz
% ¢B Bandwidth 24,454 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

% Agilent 15:06:00 Mar 8, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 552560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
245 ~7l|Ruto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.8753 MHz % dB -26.00 dB
Transmit Freq Error  -173.856 kHz
% ¢B Bandwidth 24,361 MHz*
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% Agilent 15:40:09 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log p ° 5.52560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0645 MHz % dB -26.00 dB
Transmit Freq Error  -165.628 kHz
% ¢B Bandwidth 23.433 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

% Agilent 19:42:41 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " 5.52560600 GHz
16 hd h{
dB/ - < CF Step
Offst 5.00006000 MHz
245 | | Auto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0861 MHz % dB -26.00 dB
Transmit Freq Error  -178.956 kHz
% ¢B Bandwidth 24,397 MHz*
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% Agilent 19:44:45 Mar §, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)
R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.3 GHz

Trig Free

Center Freq
5.50000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
547500000 GHz

% ¢B Bandwidth

23.677 MHz*

#Peak Stop Freq
Log o > 5.52560600 GHz
18
dB/ CF Step
Offst i 566000000 MHz
245 [ =il Auta Man
dB

Freq Offset
Center 5.560 60 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 916 kHz  #Sweep 500 ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
16.8972 MHz % dB  -26.00 dB

Transmit Freq Error  -24.451 kHz

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

. Agilent 17:01:57 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log . o 566560600 GHz
19— T
dB/ : CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
23.8261 MHz % dB -26.00 dB

Transmit Freq Error  -85.987 kHz
% ¢B Bandwidth 42,156 MHz*
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SPORTON LAB.
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B

- Agilent 20:07:33 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log N o 566560600 GHz
16
dB/ ol h, CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
21.4718 MHz % dB -26.00 dB
Transmit Freq Error  -51.380 kHz
% ¢B Bandwidth 41.218 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

. Agilent 21:35:36 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T T Stop Freq
Log l o [ o ! 5.6A500008 GHz
10 [ B
dB/ 4 CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
245224 MHz % dB -26.00 dB
Transmit Freq Error  -115.207 kHz
% ¢B Bandwidth 43,578 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)

. Agilent 21:34:15 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log 4 )\ 566560600 GHz
16
dB/ o T CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.0499 MHz % dB -26.00 dB
Transmit Freq Error  -144.858 kHz
% ¢B Bandwidth 40,818 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

% Agilent 15:14:27 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500600 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log . > 572560600 GHz
1@
dB/ = £ CF Step
Offst 5.00006000 MHz
245 f{Auto Man
dB
Freq Offset

Center 5.708 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.0376 MHz

-152.796 kHz
23.487 MHz*

Transmit Freq Error
% ¢B Bandwidth

Signal Track
Occ BH % Pwr OFf]
% dB

99.80 % (lfon
-26.80 dB
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% Agilent 15:35:46 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B
R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.7 GHz

Trig Free

Center Freq
5.70000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.67500000 GHz

#Peak Stop Freq
Log ° 5.72500000 GHz
19 bid M
dB/ CF Step
Offst 5.00000000 MHz
245 = [Auto Man
dB

Freq Offset
Center 5.760 60 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 580 ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1171 MHz x dB -26.00 dB
Transmit Freq Error  -198.443 kHz
x dB Bandmidth 23.775 MHzx

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)
% Agilent 28:15:44 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " 572560600 GHz
16 L2 h
dB/ > « CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.90955 MHz % dB -26.00 dB
Transmit Freq Error  -2084.1804 kHz
% ¢B Bandwidth 24,346 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)
% Agilent 20:20:53 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log v o 572560600 GHz
16
dB/ =¥ = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9055 MHz % dB -26.00 dB
Transmit Freq Error  -32.518 kHz
% ¢B Bandwidth 23,839 MHz*
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FCCRF

SPORTON LAB.

Test Report

Report No. : FR092308-08

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel q y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 38.259 36.676 25.949 26.150 N/A
60 5300 36.102 35.539 25.698 25.845 N/A
64 5320 28.865 26.024 25.613 26.297 N/A
100 5500 24.988 24.909 23.735 24.438 N/A
116 5580 45.366 42.814 44,731 43.256 N/A
140 5700 24.920 24.588 23.642 24,707 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
. Agilent 22:38:55 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak I Stop Freq
Log PN T 528500000 GHz
19
dB/ bm I 579 —--l CF Step
Offst 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.6750 MHz % dB -26.00 dB
Transmit Freq Error  -73.577 kHz
% dB Bandwidth 38.259 MHzx
SPORTON INTERNATIONAL INC. Page Number : 213 of 812

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : May 17, 2012

Report Version

. Rev. 05




FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
. Agilent 23:54:56 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak — [ I Stop Freq
Log px o 5.28560600 GHz

16
dB/ | > LT CF Step
Offst 5.00006000 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.3146 MHz % dB -26.00 dB
Transmit Freq Error  13.218 kHz
% ¢B Bandwidth 36.676 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 90:41:86 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log & ! ° 5.28560600 GHz
16
dB/ 7 £ CF Step
Offst |7 (|| 5.60000860 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4191 MHz % dB -26.00 dB
Transmit Freq Error  -45.981 kHz
% ¢B Bandwidth 25.943 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
. Agilent 81:08:30 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.28500000 GHz
16
dB/ > £ CF Step
Offst ¥ - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1862 MHz % dB -26.00 dB
Transmit Freq Error  33.111 kHz
% ¢B Bandwidth 26.158 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 22:41:23 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
527500008 GHz
Ref 26 dBm #Atten 30 dB
#Peak SN SO S Stop Freq
Log " 3 5.32500000 GHz
18
dB/ b A S CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.300 60 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #UBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
19.2228 MHz % dB -26.00 dB
Transmit Freq Error  -58.214 kHz
% dB Bandwuidth 36.182 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain B

. Agilent 23:54:83 Jan 20, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
wPeak [ T T T ... . ] Stop Freq
Log 4 532560600 GHz
18 . -
dB/ ™ b, CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.300 60 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.5405 MHz % dB -26.00 dB
Transmit Freq Error  -21.311 kHz
% ¢B Bandwidth 35.539 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 80:42:13 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log & o 5.32500000 GHz
16
dB/ TR = CF Step
Offst [P || 5.00086000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3988 MHz % dB -26.00 dB
Transmit Freq Error  -23.554 kHz
% ¢B Bandwidth 25.698 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 80:59:85 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.32500000 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2096 MHz % dB -26.00 dB
Transmit Freq Error  33.233 kHz
% ¢B Bandwidth 25.845 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
. Agilent 22:42:20  Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log !<> ol 5.34500000 GHz
16
dB/ — Wiy CF Step
Offst [ || 5.00086600 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5111 MHz % dB -26.00 dB
Transmit Freq Error  875.357 Hz
% ¢B Bandwidth 28.865 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

-Chain B
. Agilent 23:50:24 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.34500000 GHz
16
dB/ 7 = CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4153 MHz % dB -26.00 dB

Transmit Freq Error  1.982 kHz
% ¢B Bandwidth 26.824 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
. Agilent 80:44:10  Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P ! W 5.34560600 GHz
16
dB/ > £ CF Step
Offst " 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3924 MHz % dB -26.00 dB

Transmit Freq Error  6.533 kHz
% ¢B Bandwidth 25.613 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 80:53:13 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log P o P Y 5.34500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2670 MHz % dB -26.00 dB
Transmit Freq Error  -5.330 kHz
% ¢B Bandwidth 26.297 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
# Agilent 15:93:43 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o | o 5.52560600 GHz
16
dB/ - < CF Step
Offst 5.00006000 MHz
R “l[Fists it
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2084 MHz % dB -26.00 dB
Transmit Freq Error  -G@.650 kHz
% ¢B Bandwidth 24,988 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain B
. Agilent 15:42:10 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log » | > 5.52560600 GHz
16
dB/ > € CF Step
Offst 5.00006000 MHz
Y — Mar
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.2275 MHz % dB -26.00 dB
Transmit Freq Error  -77.852 kHz
% ¢B Bandwidth 24,983 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
# Agilent 19:26:00 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N ° 5.52560600 GHz
16
dB/ > € CF Step
Offst 5.00006000 MHz
245 [T T [Buto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1451 MHz % dB -26.00 dB
Transmit Freq Error  16.653 kHz
% ¢B Bandwidth 23.735 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 19:19:51 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N o 5.52560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1966 MHz % dB -26.00 dB
Transmit Freq Error  -951.121 Hz
% ¢B Bandwidth 24,438 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
. Agilent 17:14:18 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log o [ o ! 5.6A500008 GHz
16
dB/ L CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
24.9405 MHz % dB -26.00 dB
Transmit Freq Error  -33.737 kHz
% ¢B Bandwidth 45,366 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain B
# Agilent 18:54:47 Mar 25, 2011

R T |Freq/ChanneI

Ch Freq 5.58 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.58000000 GHz

Ref 28 dBm #Atten 28 dB

StartFreq
5.50500008 GHz

#Pagk T

Log [ “

L

Stop Freq
5.6A500008 GHz

18

:

dB/

Dffst

22.5

dB

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5580 80 GHz Span 58 MHz

#Res BH 5160 kHz #UBW 1.5 MHz  #Sweep 500 ms (16681 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
21.8465 MHz % dB -26.00 dB

Transmit Freq Error  -42.911 kHz

% dB Banduidth 42.814 MHz*

Signal Track
On Off]

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
. Agilent 21:07:46 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I T I I Stop Freq
Log — o 566560600 GHz
10 b <
dB/ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
25.1204 MHz % dB -26.00 dB
Transmit Freq Error  -55.392 kHz
% ¢B Bandwidth 44,731 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
. Agilent 21:06:11 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I StopFreq
Log o s 566560600 GHz
dB/ ¥ : CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset

Center 5.580 88 GHz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
222166 MHz % dB -26.00 dB
Transmit Freq Error 16,777 kHz
% ¢B Bandwidth 43,256 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain A

# Agilent 15:16:53 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - o 5.72500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
gffst [mmosach | Mar
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.2413 MHz % dB -26.00 dB
Transmit Freq Error  -95.183 kHz
% ¢B Bandwidth 24,928 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 15:33:16 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 572560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2009 MHz % dB -26.00 dB
Transmit Freq Error  -73.535 kHz
% ¢B Bandwidth 24,588 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
# Agilent 18:23:24 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log ] ° 572560600 GHz
16
4B/ > <« CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1178 MHz % dB -26.00 dB
Transmit Freq Error  10.381 kHz
% ¢B Bandwidth 23.642 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
# Agilent 18:21:33 Mar 8, 2012

R T |Freq/ChanneI

Ch Freq 5.7 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.70000000 GHz

StartFreq
5.67500000 GHz

Ref 26 dBm #Atten 26 dB
#Peak T Stop Freq
Log P o 572560600 GHz
18
dB/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB

Freq Offset
Center 5.780 80 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #UBH 318 kHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1949 MHz % dB -26.00 dB
Transmit Freq Error  -15.258 kHz
% dB Bandwuidth 24,707 MHzx
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel Fr%(\:]AL:_'ezr;cy Pass/Fail
SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 69.684 76.850 50.702 50.615 N/A
62 5310 51.558 51.590 52.577 48.210 N/A
102 5510 53.570 53.112 53.153 48.287 N/A
110 5550 87.072 72.688 78.098 74.718 N/A
134 5670 65.073 66.709 64.538 48.939 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
- Agilent 22:46:32  Jan 28, 20811 RL [Freg/Channel
[
- Center Fre
Ch Freq 527 6z Trig Free (| c soanmann oo
Occupied Bandwidth | |
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak I Stop Freq
Log pY ° 531500000 GHz
19
e ¥ - L CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.0905 MHz % dB -26.00 dB
Transmit Freq Error  -222.935 kHz
% dB Bandwidth 69.684 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

-Chain B

. Agilent 23:48:27 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 3 % 531560600 GHz
10 -t
dB/ =2 S CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.7071 MHz % dB -26.00 dB
Transmit Freq Error  47.384 kHz
% ¢B Bandwidth 76,858 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 80:43:15 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | ' " 5.31500000 GHz
16
dB/ > CF Step
Offst [ 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.4499 MHz % dB -26.00 dB
Transmit Freq Error  -86.917 kHz
% ¢B Bandwidth 50,782 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
. Agilent 80:52:56 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log p " 5.31500000 GHz
16
dB/ > CF Step
Offst [ 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.1745 MHz % dB -26.00 dB

Transmit Freq Error  6.584 kHz
% ¢B Bandwidth 50,615 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 22:47:40  Jan 20, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.35560600 GHz
16 2 i
dB/ s < CF Step
Offst PP 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5789 MHz % dB -26.00 dB
Transmit Freq Error  -2083.935 kHz
% ¢B Bandwidth 51.558 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
. Agilent 23:3%:18 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log - | | 5.35560600 GHz
16
dB/ = < CF Step
Offst [ 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5118 MHz % dB -26.00 dB
Transmit Freq Error  -808.116 kHz
% ¢B Bandwidth 51.598 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
. Agilent 80:49:33 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | » 5.35500000 GHz
18 & i
dB/ = + CF Step
Offst - 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7342 MHz % dB -26.00 dB
Transmit Freq Error  -2082.842 kHz
% ¢B Bandwidth 52.577 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 80:51:48 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log e . N 5.35500008 GHz
16
dB/ bid = CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.8679 MHz % dB -26.00 dB
Transmit Freq Error  -22.619 kHz
% ¢B Bandwidth 48,218 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 14:47:22 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log T I _ 5.55500800 GHz
16 ¢ R
dB/ CF Step
Offst #* £, 900000000 MHz
ffs — it
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.9279 MHz % dB -26.00 dB
Transmit Freq Error  -210.506 kHz
% ¢B Bandwidth 53.578 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
% Agilent 15:56:59 Mar 8, 2012 RL  [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log i T 555560600 GHz
16 ¢ R
dB/ CF Step
Oftst > % 9.60000000 Mz
245 |{Bute Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6619 MHz % dB -26.00 dB
Transmit Freq Error  -203.648 kHz
% ¢B Bandwidth 53.112 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
. Agilent 17:19:06 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 555560000 GHz
16 o o
dB/ CF Step
Offst o & 9.00008008 MHz
245 Huto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.8806 MHz % dB -26.00 dB
Transmit Freq Error  -204.319 kHz
% ¢B Bandwidth 53.153 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)

# Agilent 17:21:07 Mar 8, 2012 RL  [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 555560600 GHz
16 & +d
dB/ y CF Step
Offst A i 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.7633 MHz % dB -26.00 dB
Transmit Freq Error  43.632 kHz
% ¢B Bandwidth 48,287 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A
. Agilent 18:24:13 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 559560600 GHz
18 5
dB/ CF Step
Offst 9.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
A2.1720 MHz % dB -26.00 dB
Transmit Freq Error  -34.983 kHz
% ¢B Bandwidth 87.872 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
. Agilent 15:58:19 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o 1o 5.59500000 GHz
10 +
dB/ = < CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.9159 MHz % dB -26.00 dB
Transmit Freq Error  -421.557 kHz
% ¢B Bandwidth 72,688 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
. Agilent 16:48:01 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - ° 559560600 GHz
1@ SPPC 0 VP IS IS S S . T R T
dB/ L Lz CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
A0.1379 MHz % dB -26.00 dB
Transmit Freq Error  -578.597 kHz
% ¢B Bandwidth 78,0938 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)

# Agilent 16:49:53 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.56500880 GHz
Ref 28 dBm #Atten 26 dB
#Peak I Stop Freq
Log p ° 559560600 GHz
1@ MY A
dB/ 2 S5y CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.55@ 88 GHz

#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.0535 MHz % dB -26.00 dB
Transmit Freq Error  -185.9809 kHz
% ¢B Bandwidth 74,718 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
# Agilent 14:38:49 M

ar §, 2812

R T |Freq/ChanneI

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o . 571560000 GHz
16
dB/ P | CF Step
Offsr P || 900800000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.9158 MHz % dB -26.00 dB
Transmit Freq Error  -218.743 kHz
% ¢B Bandwidth 65.873 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B
% Agilent 16:03:25 Mar 8§, 2612

R T |Freq/ChanneI

Ch Freq 5.67 GHz
Occupied Bandwidth

- Center Freq
Trig Free |l ¢ 67000000 GHz

| StartFreq
5.62500008 GHz

Ref 28 dBm #Atten 28 dB

#Pagk ! T

Stop Freq

Log &

271580880 GHz

18

dB/

CF Step

Offst |

| 9.09008088 MHz

Auto Man

24.5

dB

I

Freq Offset

Center 5.67@ 88 GHz

#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon
38.0025 MHz % dB -26.00 dB

Transmit Freq Error  -2083.499 kHz

% dB Bandwuidth 66,709 MHzx

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)
% Agilent 16:21:16 Mar 8§, 2612

R T |Freq/ChanneI

Ch Freq 5.67 GHz

- Center Freq
Trig Free |l ¢ 67000000 GHz

Occupied Bandwidth | |
StartFreq
5.62500880 GHz
Ref 28 dBm #Atten 26 dB
#Peak T Stop Freq
Log & ! 5.71500680 GHz
18
dB/ CF Step
Offst | 9.00600066 MHz
24.5 Auto Man
dB
Freq Offset

Center 5.670 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.9146 MHz % dB -26.00 dB
Transmit Freq Error  -2408.323 kHz
% dB Bandwuidth 54.538 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(B)
. Agilent 16:19:39 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P N 571560600 GHz
16
dB/ CF Step
Offst |7 Sl 9-eees6000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.7896 MHz % dB -26.00 dB
Transmit Freq Error  -10.923 kHz
% ¢B Bandwidth 48,939 MHz*
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SPORTON LAB. FCC RF TeSt RepOI’t Report No. : FR092308-08
<Antenna 4 for 3.3V>
Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel HIEEENEY Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 33.813 34.361 34.950 33.256 N/A
60 5300 30.236 32.579 35.111 33.339 N/A
64 5320 26.254 24.731 26.227 24.220 N/A
100 5500 24.558 23.333 24,773 23.649 N/A
116 5580 39.035 37.081 30.676 27.577 N/A
140 5700 24.373 24.194 24177 23.686 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
. Agilent 23:07:35 Jan 20, 2011 R T |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 528500000 GHz
19 -
dB/ | J CF Step
Offst 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5268 MHZ ®x dB -26.00 dB
Transmit Freq Error  -£3.182 kHz
% dB Bandwidth 33.813 MHzx
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

. Agilent 90:03:44 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log PN o 5.28500000 GHz
16
dB/ o 5. i CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.3851 MHz % dB -26.00 dB

Transmit Freq Error  1.239 kHz
% ¢B Bandwidth 34,361 MHz*

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

. Agilent 81:26:44 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log , o 5.28500000 GHz
16 -
dB/ L k2 S CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.2611 MHz % dB -26.00 dB
Transmit Freq Error  -288.663 kHz
% ¢B Bandwidth 34,958 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

. Agilent 81:18:20 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log pS o 5.28500000 GHz
16 =
dB/ > £, CF Step
Offst 4| 500006600 MHz
21.8 Huto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.26@ 88 GHz

Span 58 MHz

#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1801 MHz % dB -26.00 dB
Transmit Freq Error 20,187 kHz
% ¢B Bandwidth 33.256 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

. Agilent 23:06:39 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag o S 5.32500000 GHz
16
dB/ 2 & CF Step
Offst 7 (| 5.60008008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 300 kHz

#YBW 918 kHz

#Sweep 500 ms (1061 ps)

Occupied Bandwidth

Occ BH % Pwr
% dB

99.60 %
-26.08 dB

On

Signal Track
Off

17.5787 MHz

Transmit Freq Error
% ¢B Bandwidth

-51.752 kHz
30.236 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

. Agilent 90:19:88 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py oy 532560600 GHz
16
dB/ [ ¥ s CF Step
Offst | 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.4540 MHz % dB -26.00 dB
Transmit Freq Error 43,754 kHz
% ¢B Bandwidth 32.579 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 81:28:39 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5 o 5.32500000 GHz
16
dB/ ot 2 £ CF Step
Offst Il 5.00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.2088 MHz % dB -26.00 dB
Transmit Freq Error  -212.926 kHz
% ¢B Bandwidth 35.111 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 81:17:33 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log pS o 5.32500000 GHz
16
dB/ 2 <. CF Step
Offst Il 5-00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.0719 MHz % dB -26.00 dB

Transmit Freq Error  7.193 kHz
% ¢B Bandwidth 33.339 MHzx

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 23:05:51 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py ! > 5.34560600 GHz
16
dB/ 2 S CF Step
Offst R wi|| 5.00000008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3656 MHz % dB -26.00 dB
Transmit Freq Error  -61.681 kHz
% ¢B Bandwidth 26.254 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

- Agilent 00:11:03 Jan 21, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | ° 5.34560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.2830 MHz % dB -26.00 dB
Transmit Freq Error  -18.734 kHz
% ¢B Bandwidth 24,731 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 81:29:30 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log - o 5.34560600 GHz
16
dB/ o = CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.8854 MHz % dB -26.00 dB
Transmit Freq Error  -93.720 kHz
% ¢B Bandwidth 26.227 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

. Agilent 81:16:43 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log Py ° 5.34500000 GHz
18
dB/ > = CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 300 kHz #UBH 910 kHz  #Sweep 508 ms (1001 pts)

Occupied Bandwidth Occ BW % Par  99.00 #
17.0032 MHz % dB -26.00 dB

Transmit Freq Error  -31.670 kHz

% dB Banduidth 24.228 MHz*

Signal Track
On Off]

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

. Agilent 16:26:24 Mar 7, 2612 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log PN ' ° 5.52500000 GHz
16
dB/ = & CF Step
Offst 77 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1663 MHz % dB -26.00 dB
Transmit Freq Error  -176.218 kHz
% ¢B Bandwidth 24,558 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

. Agilent 16:50:09 Mar 7, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & 7 5.52560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1025 MHz % dB -26.00 dB
Transmit Freq Error  -161.872 kHz
% ¢B Bandwidth 23.333 MHzx

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

. Agilent 19:58:22 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N o 5.52500000 GHz
16
dB/ < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1703 MHz % dB -26.00 dB
Transmit Freq Error  -176.819 kHz
% ¢B Bandwidth 24,773 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)

. Agilent 20:08:21 Mar 8, 2012 R T |Freq/Channel
|

Ch Freq 5.5 Gfz Trig Fres ||  conter fred
Occupied Bandwidth | |

StartFreq
547500000 GHz

Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log p ! > 5.52500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 [ Yl|Puto Man
dB

Freq Offset
Center 5.500 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9203 MHz % dB -26.00 dB
Transmit Freq Error  -3.967 kHz
% ¢B Bandwidth 23.643 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

% Agilent 17:05:39 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Lag 4 ~ $ 5.6A500008 GHz
16
dB/ | = =N CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.2023 MHz % dB -26.00 dB
Transmit Freq Error  -112.154 kHz
% ¢B Bandwidth 39.835 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B

% Agilent 28:14:24 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak | | . Stop Freq
Log N 566560600 GHz
1@ ” -
dB/ v P i CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.1406 MHz % dB -26.00 dB
Transmit Freq Error  -12.397 kHz
% ¢B Bandwidth 37.881 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

. Agilent 14:12:11 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log » o 566560600 GHz
16
dB/ 2 € CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.6268 MHz % dB -26.00 dB
Transmit Freq Error  -33.951 kHz
% ¢B Bandwidth 30.676 MHz*
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- Agilent 14:26:63 Jul 19, 2011

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)
R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log p o 5.60500000 GHz
16
dB/ = & CF Step
Offst |7 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3952 MHz % dB -26.00 dB
Transmit Freq Error  -35.201 kHz
% ¢B Bandwidth 27.577 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

. Agilent 16:22:30 Mar 7, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 572560600 GHz
16
dB/ > & CF Step
Offst al . 5.00006000 MHz
245 | “JllBute Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2650 MHz % dB -26.00 dB

Transmit Freq Error  -240.250 kHz
% ¢B Bandwidth 24,373 MHz*
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FCC RF Test Report

Report No. : FR092308-08

% Agilent 16:47:15 Mar 7, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B
R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.7 GHz

Trig Free

Center Freq
5.70000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.67500000 GHz

#Peak Stop Freq
Log o PN 572500000 GHz
19
dB/ 2 £ CF Step
Offst 599000000 MHz
g | T Auto Man
dB

Freq Offset
Center 5.760 60 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #UBH 910 kHz  #Swesp 500 ms (1061 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.80 7 (|lon 0Ff
17.1261 MHz x dB -26.09 dB
Transmit Freq Error  -198.310 kHz
% dB Bandwidth 24,194 MHzx

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)

. Agilent 20:03:10 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ” 572560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
245 [ Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1060 MHz % dB -26.00 dB

Transmit Freq Error  -191.918 kHz
% ¢B Bandwidth 24,177 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)

% Agilent 20:04:57 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N o 572560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
2 . i I I A A A Y Y i FjButo Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9219 MHz % dB -26.00 dB
Transmit Freq Error  -62.834 kHz
% ¢B Bandwidth 23.686 MHz*
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Report No. : FR092308-08

SPORTON LAB.

FCC RF Test Report

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel I?/IH y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 36.399 35.162 41.642 38.556 N/A
60 5300 32.735 30.871 38.774 38.297 N/A
64 5320 25.323 25.594 26.111 25.280 N/A
100 5500 25.582 25.602 23.474 24.032 N/A
116 5580 44773 39.926 31.828 29.752 N/A
140 5700 25.136 25.192 23.196 24.386 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
- Agilent 23:02:34  Jan 26, 2011 R T [Freq/Channel
[
Ch Freq  5.26 o Trig Fres || c sonier fred
Occupied Bandwidth | | i
StartFreq
523500000 GHz
Ref 26 dBm #Atten 39 dB
#Peak Stop Freq
Log I 5.23500000 GHz
19
=y | il A _l CF Step
Offst 599000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 500 ms (1991 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.4722 MHz X dB 2600 &5
Transmit Freq Error  -117.953 kHz
% dB Bandwidth 36.399 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
. Agilent 80:14:15 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Lag Y B a 5.28500000 GHz
16 -
dB/ e i 8 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.4198 MHz % dB -26.00 dB
Transmit Freq Error  11.851 kHz
% ¢B Bandwidth 35.162 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 81:32:21 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.28500000 GHz
16 o
dB/ = o CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
21.3155 MHz % dB -26.00 dB
Transmit Freq Error  -20.288 kHz
% ¢B Bandwidth 41.642 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
. Agilent 81:13:39 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag b | 1 5.28500000 GHz
16 ] ® -
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.8627 MHz % dB -26.00 dB
Transmit Freq Error  313.313 kHz
% ¢B Bandwidth 38.556 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 23:03:24  Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I L I Stop Freq
Log S o 5.32500000 GHz
16
dB/ = L. CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.0264 MHz % dB -26.00 dB
Transmit Freq Error  -31.676 kHz
% ¢B Bandwidth 32,735 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain B
. Agilent 80:13:15 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag o T o 5.32500000 GHz
16
B/ D Sl CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.0154 MHz % dB -26.00 dB
Transmit Freq Error  -34.172 kHz
% ¢B Bandwidth 30,871 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 81:31:31 Jan 21, 2011 R |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag [ Ly 5.32500000 GHz
18 = <
dB/ : CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.5428 MHz % dB -26.00 dB

Transmit Freq Error  -28.759 kHz
% ¢B Bandwidth 38.774 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 81:14:50 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag W | N 5.32500000 GHz
18 = - =
dB/ e = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.0484 MHz % dB -26.00 dB
Transmit Freq Error 343,024 kHz
% ¢B Bandwidth 38.297 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
. Agilent 23:04:55 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o : o 5.34500000 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2863 MHz % dB -26.00 dB
Transmit Freq Error 360,433 Hz
% ¢B Bandwidth 25.323 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

-Chain B
. Agilent 80:12:89 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log p ° 5.34500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3133 MHz % dB -26.00 dB
Transmit Freq Error  -11.303 kHz
% ¢B Bandwidth 25.594 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
. Agilent 81:38:32 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log - ° 5.34560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2790 MHz % dB -26.00 dB
Transmit Freq Error  -45.719 kHz
% ¢B Bandwidth 26.111 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 81:15:42 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log pe | ° 5.34560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1675 MHz % dB -26.00 dB
Transmit Freq Error  34.887 kHz
% ¢B Bandwidth 25,2808 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
# Agilent 16:25:09 Mar 7, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P ° 5.52560600 GHz
16
dB/ > £ CF Step
Offst o : 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2998 MHz % dB -26.00 dB
Transmit Freq Error  -62.020 kHz
% ¢B Bandwidth 25.582 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 16:49:08 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - > 552560000 GHz
16
dB/ > £ CF Step
Offst 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2230 MHz % dB -26.00 dB
Transmit Freq Error  -52.436 kHz
% ¢B Bandwidth 25.682 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
# Agilent 18:57:18 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log P o 5.52500000 GHz
16
dB/ > & CF Step
Offst 5.00006000 MHz
245 " flRute Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.9951 MHz % dB -26.00 dB
Transmit Freq Error 36,136 kHz
% ¢B Bandwidth 23.474 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 18:58:47 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log ° o 5.52500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 “llRute Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.2014 MHz % dB -26.00 dB
Transmit Freq Error  -4.583 kHz
% ¢B Bandwidth 24,832 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
. Agilent 17:17:48 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log ° o 566560600 GHz
16 by
dB/ ¥ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
22 1479 MHz % dB -26.00 dB
Transmit Freq Error 102,273 kHz
% ¢B Bandwidth 44,773 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

-Chain B
. Agilent 19:56:57 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log ) B > 5.60500000 GHz
16
dB/ |7 2 3 CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.0002 MHz % dB -26.00 dB
Transmit Freq Error  -42.501 kHz
% ¢B Bandwidth 39.926 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
# Agilent 14:14:07 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log L N 5.60500000 GHz
16
dB/ = £3.4 CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.1806 MHz % dB -26.00 dB
Transmit Freq Error  -37.118 kHz
% ¢B Bandwidth 31.828 MHz*
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FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
- Agilent 14:23:11 Jul 19, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak | ] I Stop Freq
Log S S 5.60500000 GHz
16
dB/ i S CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DOB ms (LOA1 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.7445 MHz % dB -26.00 dB
Transmit Freq Error  -20.118 kHz
% ¢B Bandwidth 29.752 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

- Chain A
# Agilent 16:23:18 Mar 7, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N ° 572560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
24.5 — l|Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2274 MHz % dB -26.00 dB
Transmit Freq Error  -93.857 kHz
% ¢B Bandwidth 25.136 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 16:48:02 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log p” > 5.72560600 GHz
16
dB/ > £ CF Step
Offst 5.00000080 MHz
245 " T|{fute Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2096 MHz % dB -26.00 dB
Transmit Freq Error  -70.600 kHz
% ¢B Bandwidth 25.192 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
. Agilent 18:29:23 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log g o 5.72500000 GHz
16
dB/ > & CF Step
Offst 5.00006000 MHz
245 T [Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1185 MHz % dB -26.00 dB
Transmit Freq Error  -2.241 kHz
% ¢B Bandwidth 23.196 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
# Agilent 18:36:49 Mar 8, 2012

R T |Freq/ChanneI

Ch Freq 5.7 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.70000000 GHz

Ref 28 dBm #Atten 28 dB

#Peak

Log Py

ad

StartFreq
5.67500000 GHz

Stop Freq
5.72500000 GHz

18

dB/ &

Dffst

24.5

dB

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5,708 80 GHz Span 58 MHz

#Res BH 300 kHz #UBH 910 kHz  #Sweep 508 ms (1001 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
18.1908 MHz % dB -26.00 dB

Transmit Freq Error  -308.847 kHz

% dB Banduidth 24.386 MHz*

Signal Track
On Off]
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FCCRF

SPORTON LAB.

Test Report

Report No. : FR092308-08

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 77.551 73.233 81.595 78.181 N/A
62 5310 53.044 53.949 52.026 50.847 N/A
102 5510 51.823 50.974 51.930 48.358 N/A
110 5550 77.613 84.601 71.928 70.924 N/A
134 5670 69.431 69.156 64.819 67.511 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
. Agilent 23:03:34 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq  5.27 6 Trig Fres || o sonier fred
Occupied Bandwidth | | i
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log pY > 531560800 GHz
19
dB/ 2t ol CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.270 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 820 kHz #UBH 2.4 MHz  #Sweep 560 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.6707 MHz % dB -26.00 dB
Transmit Freq Error  -273.370 kHz
% dB Bandwidth 77.551 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

-Chain B
. Agilent 90:07:46 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log % % 5.31500008 GHz
16
dB/ P 2 S CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.3301 MHz % dB -26.00 dB

Transmit Freq Error 2,773 kHz
% ¢B Bandwidth 73.233 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 82:14:41 Jan 21, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557606600 GHz
Occupied Bandwidth | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ° 5.31500000 GHz
1@ ......
dB/_) = CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
10.0088 MHz % dB -26.008 4B
Transmit Freq Error  -521.233 kHz
% ¢B Bandwidth 81.595 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
. Agilent 92:19:64 Jan 21, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557606600 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P ° 531566668 GHz
16 o
dB/ A 3 CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
39.1559 MHz % dB -26.008 4B
Transmit Freq Error  22.452 kHz
% ¢B Bandwidth 78.181 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 23:09:37 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.35560600 GHz
16 3 i
dB/ =¥ = CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6628 MHz % dB -26.00 dB
Transmit Freq Error  -195.947 kHz
% ¢B Bandwidth 53.044 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
. Agilent 90:06:37 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
[heak — 5 35500000 o1t
. z
Ii%g e N —~
dB/ CF Step
Oftst * 5 9.60000000 Mz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6678 MHz % dB -26.00 dB
Transmit Freq Error  -58.662 kHz
% ¢B Bandwidth 53.943 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
. Agilent 81:23:83 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.35560600 GHz
16 b if
dB/ i CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5838 MHz % dB -26.00 dB
Transmit Freq Error  -245.666 kHz
% ¢B Bandwidth 52.826 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 81:28:23 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log N | | 5.35560600 GHz
16
dB/ =] = CF Step
Offst - 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.3066 MHz % dB -26.00 dB
Transmit Freq Error  -37.747 kHz
% ¢B Bandwidth 50,847 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 16:38:22 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N 555560600 GHz
16 b
dB/ = = CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7371 MHz % dB -26.00 dB
Transmit Freq Error  -2081.242 kHz
% ¢B Bandwidth 51.823 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
. Agilent 16:41:59 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T T Stop Freq
Log | | | " 555560600 GHz
16 R
dB/ =¥ = CF Step
Offst - 9.00006000 MHz
245 _|[lRute Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6347 MHz % dB -26.00 dB
Transmit Freq Error  -175.627 kHz
% ¢B Bandwidth 50,974 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
# Agilent 17:29:04 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 555560600 GHz
16 L
dB/ = = CF Step
Offst ) 9.00006000 MHz
Offst fouk — | Mar
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7167 MHz % dB -26.00 dB
Transmit Freq Error  -134.580 kHz
% ¢B Bandwidth 51.938 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)
. Agilent 17:26:40 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log p O Y 5.55500000 GHz
16
dB/ = pes CF Step
Offst 9.00006000 MHz
ffst o st Mar
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6527 MHz % dB -26.00 dB
Transmit Freq Error  31.214 kHz
% ¢B Bandwidth 48,358 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A
# Agilent 16:29:50 Mar 7, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log > S £.59500000 GHz
1@ W
dB/ 2 & CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.9070 MHz % dB -26.00 dB
Transmit Freq Error  -596.226 kHz
% ¢B Bandwidth 77.613 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B

# Agilent 16:43:19 Mar 7, 2012

R T |Freq/ChanneI

Occupied Bandwidth

Ch Freq

3,35 GHz

Trig Free

Center Freq
5.50000008 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.50500000 GHz

#Peak

Log

£

Stop Freq
5.59500008 GHz

18

dB/

Dffst

24.5

dB

CF Step
9.60000088 MHz
Auto Man

| Freq Offset
B.AAAREARE Hz

Center 5,550 80 GHz Span 98 MHz
#Res B 910 kHz #YBH 2.7 MHz  #Sweep 500 ms (1661 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
11.7089 MHz % dB -26.00 dB
Transmit Freq Error  -758.861 kHz
% dB Bandwidth 84,601 MHzx

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
. Agilent 16:09:28 Mar 7, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log % 559560600 GHz
16
dB/ i = CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.9370 MHz % dB -26.00 dB
Transmit Freq Error  -276.527 kHz
% ¢B Bandwidth 71.928 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)
% Agilent 16:06:30 Mar 7, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500609 GHz
Ref 26 dBm #Atten 20 dB
#Peak T Stop Freq
Log 3 3 559500008 GHz
1@ =
dB/ A CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.55@ 88 GHz

#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6937 MHz % dB -26.00 dB
Transmit Freq Error  -66.554 kHz
% ¢B Bandwidth 70.924 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
. Agilent 20:33:00 Mar 8, 2012 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T StopFreq
Log o ' s 571560600 GHz
16
dB/ = i CF Step
Offst Wi [| 9.00600008 MHz
245 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5678 B0 GHz Span 98 MHz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.0758 MHz % dB -26.00 dB
Transmit Freq Error  -220.788 kHz
% ¢B Bandwidth £3.431 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B
% Agilent 16:44:21 Mar 7, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak T T Stop Freq
Log pe | s 571560600 GHz
1@
dB/ > o CF Step
Offst | 9.00000000 MHz
245 Huto Man
dB
Freq Offset

Center 5.67@ 88 GHz

#Res BH 680 kHz #YBH 2 MHz

Span 90 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth
38.0609 MHz

Transmit Freq Error  -221.703 kHz
% dB Banduidth £9.156 MHz*

Occ BH % Pwr 99.88 % Non

Signal Track
Off
% dB -26.00 dB

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)
% Agilent 16:41:43 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log . o 5.71500000 GHz
1@
dB/ £ CF Step
Offst S| 9.00000000 MHz
245 Huto Man
dB
Freq Offset

Center 5.67@ 88 GHz

#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

Occupied Bandwidth Occ BH Z Pur  99.80 7 |llon
38.0164 MHz % dB -26.00 dB

Transmit Freq Error  -194.246 kHz

% dB Bandwuidth 54,819 MHzx

Signal Track
Off
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(B)
. Agilent 16:39:41 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log s 571560000 GHz
16
dB/ - £ CF Step
Offsr [PUH 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.2305 MHz % dB -26.00 dB
Transmit Freq Error  -2.770 kHz
% ¢B Bandwidth 67.511 MHz*
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FCCRF
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Report No. : FR092308-08

<Antenna 5 for 4.5V>

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 37.479 33.666 27.260 25.089 N/A
60 5300 31.716 33.336 26.321 24,909 N/A
64 5320 26.040 24.721 26.573 25.061 N/A
100 5500 24.031 24.630 24.022 23.284 N/A
116 5580 36.263 31.915 27.570 24.369 N/A
140 5700 23.870 24.932 23.911 23.572 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
- Agilent 10:16:58 Jul 21, 2811 R T [Freq/Channel
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 20 dB
#Peak I Stop Freq
Log L P 528500000 GHz
19 — L
dB/ b7 CF Step
Offst 500000000 MHz
20 Auto Man
dB
| Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.5676 MHz % dB -26.00 dB
Transmit Freq Error  -1083.754 kHz
% dB Bandwidth 37.479 MHz¥
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- Agilent 13:50:36 Jul 21, 2011

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B
R T |Freq/ChanneI

|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 20 dB
+Peak I I StopFreq
Log o ol 5.28560600 GHz
16
dB/  [* * Al CF Step
Offst 5.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.4962 MHz % dB -26.00 dB

Transmit Freq Error  -42.361 kHz
% ¢B Bandwidth 33.666 MHz*
|

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

. Agilent 13:45:11 Jul 22, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.28500000 GHz
16
dB/ = £ CF Step
Offst o7 5.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.4134 MHz % dB -26.00 dB

Transmit Freq Error  -45.997 kHz
% ¢B Bandwidth 27.268 MHz*
SPORTON INTERNATIONAL INC. Page Number 1 275 of 812

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : May 17, 2012
Report Version

. Rev. 05



FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

% Agilent 13:37:34 Jul 22, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log S ' > 5.28560000 GHz
16
dB/ 2 < CF Step
Offst [ 5.00000080 MHz
20 jl|Auto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.80792 MHz % dB -26.00 dB
Transmit Freq Error  -15.248 kHz
% ¢B Bandwidth 25,883 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

- Agilent 10:24:17  Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak SN U [ Stop Freq
Log o N 5.32500000 GHz
16 v
dB/ il = CF Step
Offst [ 5.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.7434 MHz % dB -26.00 dB
Transmit Freq Error  -593.733 kHz
% ¢B Bandwidth 31.716 MHz*
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# Agilent 13:51:54 Jul 21, 2011

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B
R T |Freq/ChanneI

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log Py 0| 5.32500008 GHz
16 .
dB/ [ i ol g, CF Step
Offst [ 4l 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3877 MHz % dB -26.00 dB
Transmit Freq Error  -44.993 kHz
% ¢B Bandwidth 33.336 MHzx

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 11:44:57 Jul 22, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.32500000 GHz
16
dB/ 2 <. CF Step
Offst [ || 5-99600608 MHz
20 Auto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3059 MHz % dB -26.00 dB

Transmit Freq Error  -47.413 kHz
% ¢B Bandwidth 26.321 MHz*
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- Agilent 11:50:24  Jul 22, 2011

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

R T |Freq/ChanneI

Ch Freq 5.3 GHz

Trig Free

Center Freq
5.30000008 GHz

Occupied Bandwidth I

| StartFreq
5.27500008 GHz

Ref 20 dBm #hitten 20 dB
#Peak Stop Freq
Log P > 5.32500000 GHz
10
dB/ ~+ < CF Step
Offst 5.00000000 MHz
22 “Ypute Man
dB

Freq Offset
Center 5.300 08 Gz Span 50 Mz || 200000000 Hz

#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1289 MHz % dB -26.00 dB
Transmit Freq Error  -13.520 kHz
% ¢B Bandwidth 24,983 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 -

- Agilent 16:29:19 Jul 21, 2011

Chain A
R T |Freq/ChanneI

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500088 GHz
Ref 28 dBm #Atten 26 dB
#Peak I StopFreq
Log & i I’y 5.34500088 GHz
19 =y <
dB/ " : CF Step
Offst [ 5.6ee06088 MHz
20 Auto Man
dB
Freq Offset

Center 5.320 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B0Be066E Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth Occ BH % Pur
17.3888 MHz % dB

Transmit Freq Error  -187.895 kHz

% dB Banduidth 26.048 MHz*

-26.08 dB

Signal Track
99.88 % Non OFf]
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- Agilent 14:85:13  Jul 21, 2011

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B
R T |Freq/ChanneI

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log p I > 5.34560600 GHz
16
dB/ > & CF Step
Offst 5.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2635 MHz % dB -26.00 dB
Transmit Freq Error  -22.0805 kHz
% ¢B Bandwidth 24,721 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 11:38:21 Jul 22, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P ' © 5.34500000 GHz
16 5 yn
dB/ ¥ ; CF Step
Offst |7 5.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3962 MHz % dB -26.00 dB

Transmit Freq Error  -93.0850 kHz
% ¢B Bandwidth 26.573 MHz*
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- Agilent 11:32:17  Jul 22, 2011

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

R T |Freq/ChanneI

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log Py ° 5.34560600 GHz
16
dB/ = < CF Step
Offst 5.00006000 MHz
20 Buto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0176 MHz % dB -26.00 dB
Transmit Freq Error  -33.879 kHz
% ¢B Bandwidth 25.861 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100
% Agilent 63:47:57 Mar 9, 2612

- Chain A
R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.47500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log . ° 5.52560600 GHz
1@
dB/ = = CF Step
Offst 5.00006000 MHz
245 flRut Man
dB
Freq Offset

Center 5.58@ 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth Occ BH % Pur
17.1866 MHz % dB

Transmit Freq Error  -191.573 kHz

% dB Banduidth 24.831 MHz*

-26.08 dB

Signal Track
99.88 % Non OFf]

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number

Report Version

: 280 of 812
Report Issued Date : May 17, 2012
. Rev. 05



